MAHARASHTRA POLLUTION CONTROL BOARD

Tel: 24010706/24010437 Kalpataru Point, 2nd, 3rd
Fax: 24023516 HETE and 4th floor, Opp. Cine
Website: http://mpcb.gov.in o Planet Cinema, Near Sion
Email: cac-cell@mpcb.gov.in ‘-i. Circle, Sion (E),

N Mumbai-400022
RED/L.S.1 (R58) Date: 30/08/2024

No:- Formatl1.0/CC/UAN No.MPCB-
CONSENT_AMMENDMENT-0000013585/CR/2408000064

-II\-/I(;'S.IPCA LABORATORIES LIMITED. “" I.IFE ‘*j

(Previously Known as M/s.Ramdev Chemicals Pvt. Ltd.) \\\ et o
Plot No. E-41/129 & 128/2, MIDC Tarapur, Enwgnmen Aoda g an
Tal. & Dist.- Palghar. Your Service is Our Duty

Sub: Grant of Amendment in consent w.r.t. change in name under
RED/LSI Category.

Ref: 1. Earlier consent accorded by the Board vide no.- Formatl.0/CC/UAN
[...]
0]
1. |Trade effluent 65.04 As per Schedule -I Recycle 100% to
achieve ZLD
2. |Domestic effluent 5.67 As per Schedule - 1|0n land for gardening

Conditions under Air (P& CP) Act, 1981 for air emissions:

Sr Stack Description of stack / Number Standards to be
No. No. source of Stack achieved
1 S-1 Boiler-1 (2 TPH) 1 As per Schedule -l
2 S-2 Boiler-2 (0.65 TPH) 1 As per Schedule -l
3 S-3 Esmf)p“k (3 Lakh 1 As per Schedule -lI
4 S-4 D. G. Set (250 KVA) 1 As per Schedule -II
5 S-5 Process Stack-I 1 As per Schedule -II
6 S-6 Process Stack-lI 1 As per Schedule -II
7 S-7 Process Stack-IlI 1 As per Schedule -l
8 S-8 Process Stack-IV 1 As per Schedule -l
9 S-9 Process Stack-V 1 As per Schedule -l
10 S-10  [Process Stack-VI 1 As per Schedule -l
11 S-11  |Process Stack-VII 1 As per Schedule -II

M/s Ipca Laboratories Ltd /UAN No.0000013585 /QMS_P06_F02/00

Page 3 of 17




Sr Stack Description of stack/  Number Standards to be
No. No. source of Stack achieved
12 S-12  |Process Stack-VIII 1 As per Schedule -II
13 S-13 Process Stack-1X 1 As per Schedule -l
14 S-14 Process Stack-X 1 As per Schedule -l
15 S-15 Process Stack-XI 1 As per Schedule -l
16 S-16  |Process Stack-XIlI 1 As per Schedule -II
17 S-17  |Process Stack-XIII 1 As per Schedule -II
18 S-18  |Process Stack-XIV 1 As per Schedule -II
19 S-19  |Process Stack-XV 1 As per Schedule -II
20 S-20  |Process Stack-XVI 1 As per Schedule -II
21 S-21 2§;vd2:]ss’cglra;::c;r;k(iolumn 1 As per Schedule -II

6. Non-Hazardous Wastes:
':";"; Type of Waste Quantity UoM Treatment Disposal
1 |Canteen waste 25 MT/A |[Composting|Used as mannure
2 |Aluminium Scrap 2 MT/A |(Sale Sale to authorized party
3 |MS Iron Scrap 50 MT/A |Sale Sale to authorized party
4 |Corrugated Boxes 5 MT/A |(Sale Sale to authorized party
5 |Garbage 3 MT/A |Sale Sale to authorized party
6 |Cartridge filter 1 MT/A |Sale Sale to authorized party
7 |Empty glass bottles 500 Nos./Y|Sale Sale to authorized party
8 gmpty Cleaned 3300 |[Nos./Y|Sale Sale to authorized party
rums
9 [Wooden 10 MT/A |Sale Sale to authorized party
10 |Coal ash 12 MT/A |Sale Sale to Brick Manufacturer
Empty Cleaned -
11 Carboys 3200 |[Nos./Y|Sale Sale to authorized party
12 ﬁ:npty cans 1ltrto> 100 Nos./Y|Sale Sale to authorized party
7. Conditions under Hazardous & Other Wastes (M & T M) Rules 2016 for

Collection, Segregation, Storage, Transportation, Treatment and Disposal of

hazardous waste:

Sr Category No./

No Type Quantity UoM

20.3 Distillation

) 3.023
residues

MT/M

Preprocessing / Co-

Treatment

Disposal

Co-processor through

rocessing / Authorized
Ipncineratign Preprocessor
/CHWTSDF

M/s Ipca Laboratories Ltd /UAN No.0000013585 /QMS_P06_F02/00

Page 4 of 17




Sr

Category No./ Type

Quantity UoM

Treatment

Disposal

No
Preprocessing / Co- Co-processor
20.3- New Solvent Recovery ; through Authorized
2 A ; 2.896 |MT/M processing /
Plant Distillation Residue : . Preprocessor
Incineration
J/CHWTSDF
34.1 Chemical-containing
3 |residue arising from 500 Ltr/M Incineration CHWTSDF
decontamination.
33.1 Empty barrels /containers .
4 |/liners contaminated with 485 [MT/M Recycle* Sz;lretto/ ?:lﬁcvc}réssg
hazardous chemicals /wastes party
5 fjs'ildl'f:hau“ AirorGascleaning| 1 lyrm|  Incineration CHWTSDF
g |32:2 Spent ion exchange resin 4 |kgM| Incineration CHWTSDF
containing toxic metals
7 |35.4 Oil and grease skimming 100 Ltr/M Incineration CHWTSDF
. Sale to authorised
*
8 |5.1 Used or spent ail 9 Ltr/M Recycle party / CHWTSDF
g |33:2 Contaminated cotton rags | 15, |yom|  incineration CHWTSDF
or other cleaning materials
. Preprocessing / Co- Co-processor
36.2 Spent carbon or filter ; through Authorized
10 . 600 Kg/M processing /
medium Incineration Preprocessor
J/CHWTSDF
Preprocessing / Co- | o b aCl o
11 [37.1 Sludge from wet scrubbers 4.5 MT/M rocessing /
i Ipncineratign Preprocessor
/CHWTSDF
12 [28.4 Off specification products 1 MT/M Incineration CHWTSDF
28.3 - Spent Carbon from Preprocessing / Co- thrci?-f\rz;iﬁ(s)?irzed
13 |52 ->P 0.369 |MT/M| processing / 9
Process Incineration Preprocessor
/CHWTSDF
14 [28.2 Spent catalyst 0.03 [MT/M Incineration CHWTSDF
. Sale to authorised
*
15 [28.6 Spent organic solvents 19.93 |MT/M Recycle party / CHWTSDF
33.1 Empty barrels /containers .
16 |/liners contaminated with 550 No/M Recycle* Saalftto/ %L:_mﬁgssg
hazardous chemicals /wastes party
. Preprocessing / Co- Co-processor
28.1 Process Residue and ; through Authorized
17 4.87 |MT/M processing /
wastes Incineration Preprocessor
/CHWTSDF
35.3 Chemical sludge from Landfill after
18 waste water treatment 2.3 MT/M treatment CHWTSDF
37.3 - Concentration or Landfill after
19 Evaporation Residue (MEE Salts) 125 IMT/M treatment CHWTSDF

(* Industry shall ensure disposal of Hazardous Waste to the Actual user having
permissions under Rule 9 of Hazardous and other Waste (M & TM) Rules, 2016.)

M/s Ipca Laboratories Ltd /UAN No.0000013585 /QMS_P06_F02/00

Page 5 of 17




10.

11.

12.

13.

14.

15.

16.

17.

18.

19.

Conditions under Batteries (Management & Handling) Rules, 2001:

Sr No Type of Waste Quantity UoM Disposal Path
1 Battery Waste 1.00 [MT/A Sale to Authorized Battery Recycler

Specific Conditions for used Batteries:

The applicant shall ensure that used batteries are not disposed of in any manner
i. other than by depositing with the authorized dealer/ manufacturer/ registered
recycler/ importer/ re-conditioner or at the designated collection center.

ii. The applicant shall file half-yearly return in Form VIl to the M.P.C. Board.

i Bulk consumers to their user units may auction used batteries to registered
" recyclers only.

Conditions under Plastic Waste Management Rules, 2016 (Notification dtd.
18/03/2016):

Sr No Type of Waste Quantity UoM Disposal Path
1 Plastic Waste 5.00 |MT/A|Sale to Authorized Recycler
2 Polythene Mix 8.00 [MT/A|Sale to Authorized Recycler

Conditions under E-Waste Management:

Sr No Type of Waste Quantity UoM Disposal Path
1 E-Waste 1.00 |[MT/A Sale to Authorized E-Waste Recycler

Treatment and Disposal of Biomedical Waste generated to CBMWTSDF:

Quantity not .
Type of to exceed Segregation Color Treatment &

Waste (Kg/M) coding Disposal

Sr.No Category

Yellow colored non-
1.00 chlorinated plastic CBMWTSDF
bags

a) Soiled

1 Yellow Waste

The Board reserves the right to review, amend, suspend, revoke this consent and the
same shall be binding on the industry.

This consent should not be construed as exemption from obtaining necessary NOC/
permission from any other Government authorities.

The industry shall obtain necessary permission from the Directorate of Industrial Safety
and Health (DISH).

The applicant shall not carry out any excess production or produce new products
without Consent of the Board and without Environmental Clearance wherever it
applicable.

The applicant shall properly collect, transport & regularly dispose-off the Hazardous
Waste to CHWTSDF, in compliance of the Hazardous and other Waste (M & TH)
Rule-2016 through online manifest system.

The industry shall ensure connectivity of continuous online monitoring system to the
Board server & data to be transmitted directly from Data Logger to the Board server.

This Consent is issued without prejudice to the order passed as may be passed by the
Hon’ble NGT, in the matter O.A. No. 1038/2018.

Industry shall comply the Boards Circular dtd. 05.02.2020 for use of cleaner fuel.

M/s Ipca Laboratories Ltd /UAN No.0000013585 /QMS_P06_F02/00 Page 6 of 17




20. The industry shall dispose the by-products as Hazardous waste and shall comply the
provisions of Hazardous & Other Wastes (M & TM) Rules,2016.

21. The applicant shall comply with the conditions of the Environmental Clearance granted
by Environment Department, Govt. of Maharashtra vide No. SEIAA-EC-0000000097,
Dtd. 12.05.2017 and ensure display /upload of six-monthly compliance monitoring
report on their official website.

22. This consent is issued pursuant to the decision the 7 th Consent Committee Meeting
held on 25.07.2024

23. The applicant shall make an application for renewal of consent 60 days prior to date of
expiry of the consent.

24. This consent is issued with an overriding effect on earlier consent granted by the Board
vide no.- Format1.0 /CC/UAN No0.0000148145/CR/2305001920 Dated 25/05/2023

This consent is issued on the basis of information/documents submitted by the
Applicant/Project Proponent, if it has been observed that the information submitted by the
Applicant/Project Proponent is false, misleading or fraudulent, the Board reserves its right
to revoke the consent & further legal action will be initiated against the Applicant/Project
Proponent.

4d3af038| Sjoned by: Dr.Avinash Dhakne
6609837cl Member S )
408eg758| vember Secretary

8f58609b| For and on behalf of,

g?ggg éSJL. Maharashtra Pollution Control Board
0 ; 11badg| ms@mpcbgovin

14fd2eab| 2024-08-3020:55:00 IST

Qresy

Received Consent fee of -

Sr.No Amount(Rs.) Transaction/DR.No. Date Transaction Type
1 625000.00 |TXN2209002162 22/09/2022|Online Payment
2 150000.00 [TXN2305003200 25/05/2023|Online Payment

Copy to:

1. Regional Officer, MPCB, Thane and Sub-Regional Officer, MPCB, Tarapur |
- They are directed to ensure the compliance of the consent conditions.
2. Chief Accounts Officer, MPCB,Sion, Mumbai

M/s Ipca Laboratories Ltd /UAN No.0000013585 /QMS_P06_F02/00 Page 7 of 17




SCHEDULE-I
Terms & conditions for compliance of Water Pollution Control:

1. Al As per your application, you have segregated trade effluent into weak stream &
strong stream and provided Effluent Treatment Plant (ETP) comprising of:

i) Strong COD/TDS stream of 14.9 CMD - Treatment system comprising of
Primary (Collection tank, Neutralization tank, Equalization tank, Flash mixer,
Primary Clarifier/Primary Settling Tank) ., Stripper, Multi effect evaporator with
design capacity of 20 CMD followed by Sludge treatment (Centrifuge). The MEE
condensate is treated in weak stream ETP.

ii) Weak COD/TDS stream of 50.14 CMD - Treatment system comprising of
Primary (Collection tank, Neutralization tank, Equalization tank, Primary
Clarifier/Primary Settling Tank), Secondary (Activated sludge process), Tertiary
(Pressure sand filter, Activated carbon filter), Advance treatment (Reverse
osmosis, RO permeate shall be recycled and RO reject is fed to MEE.) with
design capacity of 100 CMD.

B] The Applicant shall operate the effluent treatment plant (ETP) to treat the trade
effluent and recycle the entire treated effluent into the process for various
purposes such as for cooling, process & Scrubbing with metering system so as to
achieve Zero Liquid Discharge. There shall be no discharge on land or outside
factory premises.

C] The treated effluent shall be recycled /reused 100% in the utilities to achieve
Zero Liquid Discharge. In no case, at any time effluent shall find its way to any
water body directly or indirectly.

D] Industry shall ensure connectivity of continuous online Monitoring System i.e. IP
Camera and flow meter installed to ensure the Zero Liquid Discharge with data
logger and data to be directly transmitted from data logger to the MPCB and
CPCB server.

E] Industry shall install separate energy meter to the pollution control devices.

2. A] As per your application, you have provided Septic Tank followed by Soak pit for
the treatment of 5.67 CMD of sewage.

B] The Applicant shall operate the sewage treatment system to treat the sewage so
as to achieve the following standards.

Sr.No Parameters Standards (mg/I)
1 Suspended Solids Not to exceed 50
2 BOD 3 days 27°C Not to exceed 30

C] The treated sewage shall be recycled for secondary purposes to the maximum
extent and remaining shall be discharged on land for gardening within premise
after confirming above standards. In no case, sewage shall find its way for
gardening / outside factory premises.

M/s Ipca Laboratories Ltd /UAN No.0000013585 /QMS_P06_F02/00 Page 8 of 17




3. The Board reserves its rights to review plans, specifications or other data relating to
plant setup for the treatment of waterworks for the purification there of & the system
for the disposal of sewage or trade effluent or in connection with the grant of any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

4. The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof.

5. The Applicant shall comply with the provisions of the Water (Prevention & Control of
Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act:

Water consumption quantity

Sr. No. Purpose for water consumed (CMD)

1 Indus.tnal Cooling, spraying in mine pits 124,50
or boiler feed

2. Domestic purpose 6.30

3 Processing whereby water gets polluted 32.10

' & pollutants are easily biodegradable '

Processing whereby water gets polluted

4. & pollutants are not easily 0.00
biodegradable and are toxic

5. Gardening 20.00

6. The Applicant shall provide Specific Water Pollution control system as per the
conditions of EP Act, 1986 and rule made there under from time to time/
Environmental Clearance/ CREP guidelines.

M/s Ipca Laboratories Ltd /UAN No.0000013585 /QMS_P06_F02/00 Page 9 of 17




SCHEDULE-II
Terms & conditions for compliance of Air Pollution Control:

1. As per your application, you have provided the Air pollution control (APC) system and erected
following stack (s) to observe the following fuel pattern:

APC System  Stack Type Sulphur
Source provided/pro Height(in of Content(in Pollutant Standard
posed mtr) Fuel %)
Dust Collect Coal TPM >0
, ust Collector 0a 3
- Mg/Nm
s-1 Bo"ﬁ,rH)l (2 and Wet 30.00 | 84 0.50 9
Scrubber Kg/Hr 502 20.16
Kg/Day
LDO
50
25 TPM
1.8 Mg/Nm?®
Boiler-2 (0.65 Kg/Hr
S-2 TPH) Stack 11.00 e
-0 -- i S02 :
NA-- Kg/Day
LDO 4 50
Thermopack Kg/Hr 1.8 TPM Mg/Nm’
S-3 (3 Lakh Stack 11.00
Kcal./Hr) -0 -- - 3.46
NA-- 502 Kg/Day
Acoustic HSD
s4 | D050 Enclosure | 350 | 40 1 02 | cama
Stack Ltr/Hr g/bay
Process Stack- . -0 -- - 35
S-5 | Alkali Scrubber 7.00 NA-- - Acid Mist Mg/Nm’
Process Stack- . -0 -- . 35
S-6 I Alkali Scrubber 7.00 NA-- - Acid Mist Mg/Nm’
Process Stack- . -0 -- . 35
S-7 m Alkali Scrubber 7.00 NA-- - Acid Mist Mg/Nm’
Process Stack- . -0-- L na 35
S-8 v Alkali Scrubber 7.00 NA-- - Acid Mist Mg/Nm’
Process Stack- . -0-- . 35
S-9 Vv Alkali Scrubber 7.00 NA-- - Acid Mist Mg/Nm’
Process Stack- . -0-- o 35
S-10 V] Alkali Scrubber 7.00 NA-- - Acid Mist Mg/Nm’
Process Stack- . -0 -- - 35
S-11 T Alkali Scrubber 7.00 NA-- - Acid Mist Mg/Nm’
Process Stack- . -0 -- - 35
S-12 VIl Alkali Scrubber 7.00 NA-- - Acid Mist Mg/Nm’
Process Stack- . -0-- - 35
S-13 X Alkali Scrubber 7.00 NA-- - Acid Mist Mg/Nm’
Process Stack- . -0 -- - 35
S-14 X Alkali Scrubber 7.00 NA-- - Acid Mist Mg/Nm’

M/s Ipca Laboratories Ltd /UAN No.0000013585 /QMS_P06_F02/00

Page 10 of 17




APC System Stack

provided/prop Height(in Constlgr‘:tl;;::‘y ) Pollutant Standard
osed mtr) g

Process . -0-- e 35
S-15 Stack-X| Alkali Scrubber 7.00 NA-- - Acid Mist Mg/Nm3

Process . -0- e 35
S-16 Stack.XI] Alkali Scrubber 7.00 NA-- - Acid Mist Mg/Nm’

Process . -0-- - 35
S-17 Stack-XIl Alkali Scrubber 7.00 NA-- - Acid Mist Mg/Nm’

Process . -0-- e 35
S-18 Stack-XIV Alkali Scrubber 7.00 NA-- - Acid Mist Mg/Nm’

Process . -0- e 35
S-19 Stack-XV Alkali Scrubber 7.00 NA-- - Acid Mist Mg/Nm’

Process . -0-- - 35
S-20 Stack-XVI Alkali Scrubber 7.00 NA-- - Acid Mist Mg/Nm3

Distillation

Column -0-- R 35

S-21 Condenser Scrubber 11.00 NA-- - Acid Mist Mg/Nm’
Stack

(D. G Set stack height shall be above roof of building)

2. The Applicant shall provide Specific Air Pollution control equipments as per the conditions of
EP Act, 1986 and rule made there under from time to time/ Environmental Clearance / CREP